No.8362000

£ Gk GOLDEN WHEEL

2-Needle, Unisonfeed, Hight Post Bet, Lockstitch Machine
For Medium—-Weight Materials With Regular Hook

CS-8362
TS ERE PARTS LIST

CHEE SIANG INDUSTRIAL CO.,LTD.



r ®© mm o o w p

©c v 0 =z %

MODEL : (CS-8362

EP/Y CONTENTS PAGE
AR ———————- FRAME & MISCELLANEOUS COVER COMPONENTS ——————————— 2-3
e -——————- MAIN SHAFT COMPONENTS — ————————— — — — — — — — — — — — — 4-5
#t# - KEEKR————- NEEDLE BAR - THREAD TAKE-UP LEVER COMPONENTS ———————— 6-7
SRS ————- NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS ——————— 8-9
AR ————- UPPER FEED MECHANISM COMPONENTS ————————— — — — — — — — 10-11
BHER-——————- PRESSURE BAR COMPONENTS ————————— ——— —— — — — — — — - 12-13
#& B SR ————- STITCH REGULATOR MECHANISM COMPONENTS ——— ——— — — — — — —. 14-15
T8 - EHEEFKR(1/3) —— LOWER SHAFT & FEED MECHANISM COMPONENTS (1/3) ———————— 16-17
T# - XHEIfR(2/3) —= LOWER SHAFT & FEED MECHANISM COMPONENTS (2/3) ———————-— 18-19
T# - EXHEIR(3/3) —— LOWER SHAFT & FEED MECHANISM COMPONENTS (3/3) ———————- 20-21
EHERF - —————- HOOK SADDLE MECHANISM COMPONENTS ——— ——————— —— — — — 22-23
HEHREE N FEERE %R — —— - UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS———— 24-25
. HEEER-—————- OIL LUBRICATION MEGCHANISM COMPONENTS ————————— — —— — - 26-27
HsEE—-——————- KNEE LIFTER COMPONENTS ——————— — — — — — — — — — — — — — 28-29
pF—————————- ACCESSORIES — —————— — —— — — — — — — — 30-31
SHUBERER —————- GAUGE PARTS—LIST ——————————— — — — — — — — — — — 32

ZHSRER E MR —- NUMERICAL PARTS—LIST —————— —— — — — — — — — — 33-35



A. CS-8362 #BR#%K FRAME & MISCELLANEOUS COVER COMPONENTS




A. CS—8362 AHzBif%

FRAME & MISCELLANEOUS COVER COMPONENTS

REF.No NOTE ZH{4iEE gLy Name of Part 8 it ==
Part No. QTY Remarks
1 S1014-0B BEE ————— Rubber Plug - —————————— — — 2
2 EJ1063-0A KHEE — — —— Thread Take-up Cover ———————— 1
3 ZSB11012 IR —————— Screw 11/64-4048 — — — —— — — — — — 1
4 EJ1011-1A mE —————— Arm Covef ———————— — — — — — — i
o ZSB11012 Rtk —————— Screw 11/64-40%8 — —— — — — — — — — 2
6 A1131-1A BBE ————— Rubber Plug ¢ 12 —————— —— — — 1
7 EJ1012-0A R —————— Arm Cover - ———— ————— — — — i
8 ZSB11012 R —————— Screw 11/64-40%8 — — —— — — — — — — 4
9 EJ1051-0A w"E —————— Thread Guide - ————————— — — 1
10 ZSB11041 Rk —————— Screw 11/64-40%8 ————— — — — — — 2
1 A1077-0A 5&% —————— Cap ————————~———— —— — 2
12 8370311605 ¥ (E) ———— Thread Guide Asm.——— ————— — — 1
13 EJ1055-0A s/ —————— Thread Guide —— —— — —— — — — — — (1)
14 EJ1056-0A  [EfE —————- Guide Plate — — — — — — — — — — — — )
15 EJ1057-0A B —————— Spring —{———————————— — — €D
16 ZSG08003 Rk —————— Screw 1/8-44%68 — — — —— — — — — — (1)
17 ZSB09011 R - ———— Screw 9/64-40%65 — — — — — — — — — 1
18 8350GA0040 g —————— Throat Plate —————————— —— 1
19 ZSC11007 ik —————— Screw 11/64-40%7 — — — — — — — — — — 2
20 EJ1012-0A itk —————— Arm Cover ————— — — — — — — — — 2
21 ZSB11012 R - Screw 11/64-40%8 — — — — — — — — — — 8
22 S1013-0B BBE ————— Rubber Pug - ——————————— 1
23 YD050018 mE —————— Oil Pipe —————— ——————— — 1
24 4710113000 EI'JE —————— GrandMark - —————————— — — — 1
25 C1054-0A s —————— Thread Guide ——————— — — — — — 1
26 ZSG09009 R —————— Screw 9/64-40%65 —— ——————— 1
27 EJ1010-TA R —————— Face Plate " ———————————— 1
28 ZSB11012 Bk —————— Screw 11/64-40%8 —— — — — — — — — — 2
29 C1052-0A "’ —————— Thread Guide —— ———— — — — — — — 1
30 Z8C09021 Rk —————— Screw 3/16-28%1] ————————— 1
31 EJ1010-0A 'R —————— Guide mounting Plate ———————— 1
32 Z8B11012 Rk - ———— Screw 11/64-40%8 —— — — — —— — — — 3
33 EJ1017-0A BEER ————— Spasey ——— — —— —— — — — — — — — 1
34 Z8G09021 g —————— Screw 3/16-28%11, —— ——— — — — — 1
35 EJ1014-0A  SHBAlR ————— Oil Guard Plate — — —— — — — — — — — :
36 EJ1043-0A W —————— Tension releasing Pin — — —————— 1
37 EJ1011-0A PhEEEE —— ——— Covef —————— — — — — — — — — 1
38 WA049003 FHE ————— Washer 4.5 — —— — ——— —— —— — _ 9
39 ZSB11012 Rk —————— Screw 11/64-40%8 — — — — — — — — — — 2
40 C1141-0B BBEE ————— Rubber Plug ———————— — — — — — 1



MAIN SHAFT COMPONENTS

B. CS-8362 Lum#




B. CS—8362 _LEHRH{%

MAIN SHAFT COMPONENTS

REF.Nc NOTE E &1 =LY Name of Part H# & =
Part No. QTY Remarks
1 8370120800 ﬂ ﬁ —————— Srank - - — ———————— — — — — - 1
2 ZSA15019 Rk —————— Screw 15/64-28%3 —— —— —————— 1
3 ZSA15017 R —————— Screw 15/64-28%85 — ———————— 1
4 Z8B18002 Rtk —————— Screw 9/32-28%13 —— ————— — — — 1
o ZSB18001 Rk —————— Screw 9/32-28%95 —————————~ 1
6 EJ1101-0A LERER (§1) — — Arm Shaft Bushing (Left Front-side) ——- 1
7 ZSA16034 R —————— Screw 1/4-24%13 —— — ———— — — —. 1
8 XB118001 g —————— Felt —— — — — — — — e 1
9 8370120100 J:EE —————— Arm Shaft —————————————— 1
10 B1321-0A EEHi0®_ ———— Spring Flange ————————————- 2
1 ZSB15006 R - Screw 15/64-28%85 ————————— 1
12 EJ1320-0B wEREFE (E) — Belt Pully (Upper) ——— ———————— 1
13 ZSB15041 R —————— Screw 15/64-28%9 ——— — — — — — —— 1
14 BB6204ZZNR BHEIA —— —— BallBearing ——————— ———— — — 1
15 EJ1103-0A ﬁ%ﬁ; —————— Bushing - ——————— —— — — — — - 1
16 ZSB15006 Rk —————— Screw 15/64-28%85 — — ——— ———— 2
17 8370122300 Ewdy ————— Balanse Whee|] —————————— —— 1
18 ZSB15026 IR —————— Screw 15/64-28%18 — — — — — — — — — - 2
19 8370131000 EicEs ———— Coghbet ———————————— — —- 1
20 8370187505 Hafs R idm () — Belt Pully Asm.(Lower) ~——————— - 1
21 B4138-0A AR ———— Springplate ————————————— 1)
22 EJ4137-0A ROEEHE ——— Pin ¢6%145 ——— — ——— ——— — —- (1)
23 B4134-0A R - ———— Link ————————— — — — — — — — (1)
24 YC010010 ROt ————— Split Pin 1¥10 — — —— — — —— — — — — )
25 B4132-0A BESEEE ——— Twist Spring ————————————=— 1)
26 B4135-0A BES®M ———— Plate ———————————————~ (1)
27 B4131-0A BEs ————— Pin $6.35%13 —— —— — ——————— (1)
28 B4133-0A BEHBM ———— Plate ———————————————~— (1)
29 EJ4136-0A £ —————-— Bushing - —————————— — — — - (1)
30 Z5B15004 Rtk —————— Screw 15/64-28%105 ————————~ (1)
31 ZSB15006 BRfE —————— Screw 15/64-28%85 ————————— (1)
32 EJ4130-0B R HE ——— Beltpully (Lower) ——————————- (1)
33 ZSA15021 Rk —————— Screw 15/64-28%45 —— ——————— (2)
34 B1321-0A BdmBIR —— —— SpringFlange ————————————- ()
35 8370131505 Y545 () ——— IdlerBase Asm. — ———— — — — — — —- 1
36 8370131504 e (#54) —— ldler Base Com. ———————————. €))
37 8370131704 158k (#28) —— — IlderCom. ——————————— — —— (1)
38 8370131700 ﬁ%ﬁ —————— dler - ———————— - - ——— — )
39 BB60002Z BRIEK#HAK ———— Ball Bearing —————— ———— — — — (1)
40 ZsD15007 PR —————— Screw 15/64-28%14 —— — ——— — ——- 4
41 WA069001 TRE ————— Washer6 - — - - ————— — — — — — 4
42 ZSA16033 Rk —————— Screw 1/4-24%715 ——— ——————— 1



C. CS-8362 &% -X#fpB%& NEEDLE BAR- THREAD TAKE-UP LEVER COMPONENTS

23




C. CS—8362 #t#E-XFERH{% NEEDLE BAR - TREAD TAKE-UP LEVER COMPONENTS

REF.No NOTE {4555 FHRIE Name of Part R
Part No. QTY Remarks
1 XA300080 g —————— Oil Wick $2.5%80 —— — —— — — — — —~- 1
2 EJ1091-0A $HHEEEE# — — Needle Bar Guide Bracket Stud ————— 1
3 ZSB20009 e —————— Screw 5/16-28%10 ————— — — ——— 1
4 ZSA15017 Rk —————— Screw 15/64-28%¥85 ————————— 1
o C1061-0A XKFEEIESE — — — Thread Take—up Lever Support Stud ——~— 1
6 4400190100 B ———— Thread Take-up Lever ——— —————- 1
7 A1062-0A XFFiEB® ———— Thread Take—up Slide Brock —————— 1
8 ZSA15010 R —————— Screw 15/64-28%85 — — — — — — — — — 1
9 A1107-0A MEREES — —— Needle Bar Crank Pin ————————— 1
10 XA300065 g —————— Oil Wick ¢3.0465 —— ————————- 1
" EJ1080-0A EER ————— Connecting Link ~—————————— 1
12 8370270105  #t#& (£) ——— Needle Bar Guide Bracket Asm. —— —— - 1
13 EJ1090-0A s ————— Needle Bar Guide Bracket ——————~ (1)
14 ZSC06005 iRk —————— Screw 3/32-56%4 —— —— — — — — — —- (6)
15 EJ1081-0A i EiERR Bk — Spacer —————————— —— — — — 2)
16 XA300040 hR - ————— Felt — ——————— ——— — — . )
17 EJ1074-0A $H1EEEE# —— — Needle Bar Holder —— — — — — — — — —- €D)
18 ZSB09032 Rk —————— Screw 9/64-40%85 —————————- (1)
19 EJ1070-1A ftE —————— NeedleBar - —————— —— — — — —- (1
20 ZSB09027 IR —————— Screw 9/64-40%4 — — —— — — — — — —- 2)
21 EJ1075-051A ## ——————- Needle Clamp - ———————————- N
22 F1076-0A @i ————— Needle Bar Thread Guide ———————- (1
23 EJ1282-0A thiI##¥E — ——— Vibrating Presser Bar ————————— 1)
24 XA300200 Mg —————— Oil Wick ¢2.5%200 ———— —— — — — — (1)
25 ZSD11001 R —————— Screw 11/64-40%10 —— — — — — — — —- 1
26 EJ1092-0A  #t4FEEELI#R —— Needle Bar Guide —————— — —— —~ 1
27 WA059002 TRE ————— Washer5 —— ——~———————— i
28 B1283-0A FHIZFEIR — — Vibrating Presser Bar Link —— —— —— — 1
29 8370143700  HBIRFAEEZEMN  Vibrating Presser Bar Guide ——— —— — 1
30 ZSB11010 Rtk —————— Screw 11/64-40%15 ——— — — — — ——- 2
31 EJ1281-0A B —————— Spring - —f———————— — — — — —. i
32 EJ1280-0A EEERE ———— Vibrating Presser Spring Guide —— ——— 1
33 EJ1237-051A NEER ————— Walking Foot ———— ——— — ——— — - 1
34 ZSB11009 R - ———— Screw 11/64-40%5 ——— — — — — —— — 1
35 XA300027 g —————— Oil Wick 3%27 —— — ——— — — — — — 1



D. CS-83627 #i%%E®M%E NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS
17




D. CS—8362 #$t#Fi5ERI{%Z NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

REF.No NOTE FH{&5RHE Sl Name of Part He  fF E
Part No. QTY Remarks
1 EJ1334-0A Bl ————— Square Block — ——————— ————- 1
2 EJ1333-0A AEnE ———— CrankPn - ————————— — — — — — i
3 EJ1332-0A BeE ———— Needle Bar Vibrating Crank (Left) ———— 1
4 YB040025 i8S —— ——— Taper Pin ¢ 4%25%1/5 —— — — — — ——- 1
5 EJ1344-0A FR ————— Coller —— — —— — — — . 1
6 ZSA11005 R ————— Screw 11/64-40%55 ————— — ——— 2
7 ZSA16033 R ————— Screw 1/4-24%8 — —— — —— —— — — — i
8 EJ1341-0A BEHEMEE — — Needle Bar Vibrating Shaft Bushing (Front) 1
9 EJ1343-0A BENEEEE — — Needle Bar Vibrating Shaft Bushing (Rear) - 1
10 ZSA16033 Rk ————— Screw 1/4-24% ——— — — — — — — — — 1
" EJ1331-0A HEEBIE®EY — ——— Needle Bar Vibrating Shaft —— ——— —— 1
12 ZSB16004 R ————= Screw 1/4-24%16 — — — —— — — — — —. 1
13 8370271000 ESE ———— Needle Bar Vibrating Crank (Rigit) ———— 1
14 ZSL.20004 IRHE ————— Nut 5/16-24 ——— — —— — — —— — — - 1
15 8370271100 EER - ——— ConnectingRod — —————————— 1
16 EJ1337-0A BBk ————— Hinge Screw — - ——————— — — — - 1
17 XA300085 g ————— Oil Wick (2.5%85 — —— — — — — — — —- 1
18 C1375-2A HEREAS ——— Holder —————————————— 1
19 ZSB09018 IR ————— Screw 9/64-40%65 —————————- i



25

20

E. CS-8362 L#®&XHEHE UPPER FEED MECHANISM CONPONENTS

17

28
26



E. CS—8362 F&REFIE8{% UPPER FEED MECHANISM COMPONENTS

REF.Nc NOTE = {44705 EHaE Name of Part He & =
Part No. QTY Remarks
1 EJ1290-0A  {FEhEH ————— Feed Lifting Rock Shaft —— — — ———— 1
2 ZSA15028 g —————— Screw 1/4-24%§ ———— — — — — — — — 2
3 E1291-0A 'EE —————— Bushing - - ————————————- 2
4 ZML06001 iRi§ —————— Nut M6%075 ———— — — —— — — — — 1
o EJ1295-0A  EEFph{HEIE —— Lever (Ligh) ———— ———————— 1
6 Z3SD16007 IR —————— Screw 1/4-24%16 — — — — — — — — — —- 1
7 WA069011 T ————— Washerg - —( ——————— — — — — — 1
8 E1297-0A EER ————— ConnectingRod — —————————— 1
9 ZMG06003 R —————— Hinge Screw ——— —————————~— 1
10 A1130-0A $§ —————— Spring ———————————————— i
11 RB200250 BFCHIIR 25 — — Retaining Rings—C Type 25 ——— — ——~- 1
12 E1298-0A mibDdg ————— Eccentric -~ ———————— — — — — — 1
13 ZSA16011 bRk —————— Screw 1/4-40%] —— —— — — — — — — — 2
14 8370143605  BAZEHEE (¥) BellCrank Asm. ————— ——— —— — 1
15 EJ1286-0A  ZFHHEEIE —— BellCrank ——————————— ——— )
16 8370353200  H#REHIZE ———— Holder ————————— — — —— — — 1)
17 XA300140 Mg —————— Oil Wick — — — — — — — — e —_ a)
18 EJ1283-0A  ZFE42%8 —— Support Shaft —— — ——— — — — ——— i
19 EJ1284-0A BHHEERNE — Roller —————————— — — — — — - 1
20 ZSB11069 ]k —————— Screw 11/64-32%6 —— — ——— —— —— 1
21 8370145105  &#42 (F) ——— LinkAsm. ———————— ——— — — — 1
22 EJ1287-0A  #E#E48 (&) ——— Link (Left) ————————— — — — — - N
23 8370353100 RERHE ———— Holder ————————— — — — — — (1)
24 XA300130 Mg —————— Oil Wick ——————— ——— — — — — )
25 Z5G16018 Rk —————— Hinge Screw —( ————————— — — - 1
26 ZSB11026 R —————— Screw 11/64-40%10 — — — — — —— — —- 2
27 EJ1278-0A EFAR ————— Bell Crank Guide ——————— — — — — 1
28 WAQ49006 Tl ————— Washer5 - ———————— — — — — — 2



F. CS-8362 #®KKE&%K PRESSURE BAR COMPONENTS




F. CS—8362 i8R

PRESSURE BAR COMPONENTS

REF.No NOTE F# 55 EHaE Name of Part g " =
Part No. QTY Remarks
1 EJ1208-0A HEEAEEAR Guide —————————— ——— — —- 1
2 ZSB11017 R —————— Screw 11/64-40%12 ———— — — — — —- 2
3 C1183-0A HEEE ———— Bushng - ——————————— — — - 2
4 B1275-0A HHEEESE ——— SpringBracket ———— — — — — — — —— 1
5 ZSB10002 W —————— Screw 9/64-40%85 —————————~ 1
6 EJ1200-0A HHERAEF —— Pressure Bar Lifter ———— — —— — —— 1
7 ZSK11036 PR - ————— Screw 3/16-28%¥245 ————————— 1
8 B1274-0A g —————— Spring —— =~ — ——————— — — — . 1
9 EJ1273-0A  [BEHE/BEE ———— Thread Releasing Plate — — —— ———— 1
10 EJ1272-0A FELEAF —— — Bracket ———— ——— — — — — ———_ 1
11 ZSB11083 s —————— Screw 11/64~40%15 —————————- 1
12 EJ1180-0A E ————— PresserBar - —————— — — — — — — 1
13 ZSA16034 iRk —————— Screw 1/4-24%13 —— — —— — — — — . 2
14 EJ1235-051A SpRER ————— Presser Foot - —————— — — — — — - i
15 ZSB09028 B —————= Screw 9/64-40%11 ——— ——— — — — — 1
16 ZSK16017 R —————— Screw 1/4-40%104 — — — — — — — — — — i
17 EJ1300-0A g ————— Lever Spring - —————— —— — — — - 1
18 ZSG16003 Wk —————— Hinge Screw ————— — — — — — — — — i
19 8370341100 BEH—————— Stopper— — — — — —— — — 1
20 ZSB16011 Rk —————— Screw 1/4-24%25 — — — — — — — — — 1

13



14

CS-8362 ERMESMk STITCH REGULATOR MECHANISM COMPONENTS




G. CS—8362 f&H

SREERRE(R STITCH REGULATOR MECHANISM COMPONENTS

REF.No NOTE E4¥E1E

FHB/IE Name of Part H# {i& o

Part No. QTY Remarks

1 EJ1150-0A = —————- Feed Regulator Cam —————————- 1
2 ZSB15006 PRk —————— Screw 15/64-284%85 —— ——————— 2
3 ZSB15037 Rk —————— Screw 15/64-28%12 — — — — — — — — —- 1
4 8370165100 EEE ————— Link — —— —— — — o — 1
o EJ1155-0A g ————— Eccentric Shaft —— — — — — — — — — —- 1
6 EJ1161-0A fElgeEh —— ——— Reverse Stitch Shaft —— — —— ———— 1
7 EJ1163-0A ElgeEmlg ———— AMM —————— — —— — — —— — — — 1
8 ZSB15009 PRk —————— Screw 15/64-28%13 —— —— — ————- 1
9 ZSB11014 Rk —————— Screw 11/64-40%85 —— —— ————— 1
10 WG000010 EE B ———— SpringWasher 10 ——— ——— —— — —~ 1
11 EJ1160-0A BleEE ———— Reverse Sewing Lever —— —— ————- 1
12 EJ1166-0A ﬁﬁ —————— Spring ———————————————— 1
13 8370166000 EEE ————— Spring Hook ———— —— — — — — — — — 1
14 EJ4115-0A ER ————— Guide Plate ————————————— 1
15 ZSB11011 Rk —————— Screw 11/64-40%8 —— — —— — — — — — 1
16 E1158-0A i —————— Spring ———————————— — — — —. 1
17 E1171-2A Effy ————— Pn ———— —— —— — ——— 1
18 8370164005 YR (£) ——— DialAsm, ——————— — — —— — — — 1
19 E1172-2A ZERE ————— Dial —————————— — — —— — — (1)
20 4400164100 ZIER ————— Feed Scale Plate ~ —————————— €D
21 E1173-2A BER ————— Stoper Pin Releasing Lever ——————- 1
22 E1174-2A E% —————— Spring ———————————————— 1
23 ZSB12017 R —————— Screw 3/16-28%15— — — — — — — — — — - 1
24 EJ1170-0A ArXeE ————— Feed Regulating Screw ————————- 1
25 OP00100A o418 10— ———- O—ring $10 — — — — — — — — e — i
26 EJ4157-0A  fRISBEMEHEAY —— Pin — ———————— ————— — __ 1
27 ZSA15025 R —————— Screw 15/64-28%6 —— — ——————— 2
28 ZSA15025 R —————— Screw 15/64-28%6 — — — — — ——— — — 1
29 EJ4156-0A ke EREB] — — Reverse Sewing Crank —— — — — — ——- 1
30 EJ4154-0A BE® ————— Collar ————————————— — 1
31 XA300055 Mg —————— Oil Wick ¢ 3%55 ——— — —— — —— — — 1
32 EJ4150-0A EHREEE# — — — Reverse Block ———— ——— — — — —— 1
33 XA300035 Mg —————— Oil Wick (p3%35 —— — ———— — — — — 1
34 EJ4152-0A B - Square Block - — ——————————- 2
35 EJ4153-0A BHWEEHR ——— GuidePlate —————— — ———— — — 2
36 Z5B11028 R —————— Screw 11/64-40%10 — — — — — — — — —- 4
37 ZSB15006 R ————— Screw 15/64-28%85 —— — — — — — —— 2
38 ZSB15006 R —————— Screw 15/64-28%85 —— — — — — — — — 2
39 WH212004 2BE —————— Spacer ——————— — —— — — — — — 1
40 WH209003 S e Spacer ——— — —— — — — — — — — — — i
41 C1174-0A BE -——————- washer—————1H——————— — — — — - 1 15



H. CS-8362 T®H-xHR&K LOWER SHAFT & FEED MECHANISM COMPONENTS (1/3)

23 \ 24

\ ‘@3\\" |

““ ‘ \ 16 Q

,.0,'»'“.":.‘ ) s //
.::”'T g //
% 27



H. CS—8362 T&h - :XKIBH{%

LOWER SHAFT & FEED MECHANISM COMPONENTS (1/3)

REF.Noc NOTE E &R EHh45E Name of Part HE i =
Part No. QTY_ _Remarks
1 8370160600 £8E —(————— Bushing (Lower Shaft Left-side) ————- 1
2 XB304001 R —————— Oil Wick —————————— —— — —— 2
3 8370180100 Té#h —————— Lower Shaft ~————————— — — — 1
4 C4015-0A ER L AMEF —— Feed Eccentric Cam —— — — ———— —- 1
5 ZSA16021 g - ————— Screw 1/4-40%5 —— —————— — —_ 1
6 EJ4012-0A ®& —(————— Bushing (Lower Shaft Right-side) ———— 1
7 RE000050 Efii®Rs ————- Retaining Rings—E Type 5 ———————: 1
8 EJ4121-0A E% —————— Spring - —————————— — — — —_ 1
9 EJ4120-0A H - Push Button - - — ———————— — - 1
10 8370160905  T#ER-(M#k (FE) Feed Regulator Asm. ————— — — —— 1
11 ZSH15006 R —————— Screw 15/64-28%12——— — — — — — — — M
12 EJ4016-0A To'h#f —— —— Feed Eccentric — ————— —————- (1)
13 EJ4017-0A T#hi#EE —— —— Feed ConnectingRod —— ———— ——— (1)
14 BNTA2616Z R —————— Needle Bearin g - ——————— — — — - (1)
15 RB200260 FICHIIB 26 — — Retaining Rings—C Type 26 —— — ———- (1
16 XA300030 B —————— Oil Wick $3%30 —— — — —— —— — — — 1
17 EJ4151-0A BERY —— — —— Shaft —— — — — — q
18 EJ4013-1A BEF —————= Bushing (Lower Shaft Middle-side) ———- 1
19 EJ4060-0A §“’é‘ —————— Bushing - — —————————————— - 1
20 ZSA16025 iREE —————— Screw 1/4-40%4 — — — — — — — — — — 2
21 BB6203ZZNR BEf##/kK — — —— BallBearing ——————— ——— — — — 1
22 EJ4061-0A BRI —— BearingHolder —————— — —— — —— 1
23 ZSC09006  %fk —————— Sorew 9/64-40%7 — — —— — — — — — — . ,
24 WA100013 9 —————— Spacer —————————— —— — — — 1
25 C4026-0A #@Ew (K) ——— Spiral Gear (Large) ——————— —— — 2
26 ZSA16010 Rk —————— Screw 1/4-40%4 —— ———— ——— — 4
27 ZSA16020 TRk —————— Screw 1/4~-40%55 —— — ————— —— 2
28 ZSH15002 R - Screw 15/64-2848— — —— —— — — — — - (1)

17



13

I. CS-8362 TW-XHREH&

LOWER SHAFT & FEED MECHANISM COMPONENTS (2/3)




. CS—8362 Tl - EEE8{ZHR

LOWER SHAFT & FEED MECHANISM COMPONENTS (2/3)

REF.No NOTE ZF4-5 55 =Ham Name of Part “E
Part No. QTY__ Remarks
1 EJ4044-0A BEEiR ————— Collar —————————— — — — — — - 2
2 ZSA16010 R —————— Screw 1/4-40%k4 — — — — — — —— — — — 4
3 ZSB16004 IR —————— Screw 1/4-24%1 —— — — —— — — — —- 1
4 EJ4048-0A #HEHHE ———— Feed Connection Crank (Middle) ———— 1
5 RE000060 EfIIR6 —— ——- Retaining Rings—E Type 6 —— —————" 2
6 EJ4047-0A EERE ———— Shaft —————————— — — —— —— 1
7 XA300030 g —————— Oil Wick ¢3%30 —— — —— ——— — — — 1
8 EJ4018-0A EERE ————— Link ———————— ————— —— 1
9 ZSB12015 W —————— Screw 3/16-28%12 — — — —— — — — — — 2
10 EJ4045-0A JKIEEEBE — — — Feed Connection Crank (Left) ———— —- 1
1 EJ4051-0A E¥ETAE ——— FeedBar Shaft ———— ———— —— —- 1
12 ZSB11029 R —————— Screw 11/64-40%] — — — — — —— — — — 1
13 18370160105  3¥$lt& (F) —— FeedBarAsm, ——— —— ———— — —— 1
14 8370160100 E¥+HE ———— FeedBar ——————— —— — — — — — (1)
15 ZSD15002 R —————— Screw 15/64-28%155 — — — — — — — — — (1)
16 WA069003 B —————- Washer6 — ———————— — — — — — (1)
17 ZSB08010 Wk —————— Screw 1/8-44%4 — —— — — —— — _ _ _ )
18 XB312002 hfg —————— Felt ———— — — — — — . (1)
19 EJ4055-0A E#+E "X —— Feed Bar Forked Connection —— — ——— (1)
20 EJ4040-0A IKFE(REEH — —— Feed Rock Shaft ———— — — — — — — — 1
21 WH206001 FERE ————— Washer 6 —— ——— — —— — — — — — — 1
22 ZMG06013 Rk —————— Hinge Screw — ——————— — — — —— 1
23 ZML06005 bR —————— Nut M6 *075 —— — — — — — —— — — — 1
24 EJ4046-0A & #ME ———— Feed Connection Crank (Right) — ———— 1
25 ZSB16004 iR —————— Screw 1/4-24%16 — ——— ————— —- 1
26 EJ4041-0A ﬁ% —————— Bushing ——————————————— 2
217 ZSA16033 iRk —————— Screw 1/4-24%8 — — — — — — — —— — — 2



J.

20

CS-8362 T# -X¥B%k LOWER SHAFT & FEED MECHANISM COMPONENTS (3/3)

1
9

5
3

\
19

[

15



J. CS—8362 Ti#f - X¥IEH%  LOWER SHAFT & FEED MECHANISM COMPONENTS (3/3)

REF.No NOTE F #5558 EHEE Name of Part HE B =
Part No. Q'TY Remarks
1 8362162400 WEthE ———— Feed Link Support —————— ———— 1
2 8370162500 BEER ————— FeedLink — — ——— —— — —— — — — — 1
3 8370162600 FIEERE — —— Slide Block ———————— — — — — —. 1
4 5372166400 EMEHRERIHK— — — Spport Plate ——— ——— — — —— — — - 2
5 8350GB0040 W& fupE ——— —- Feed Dog— — — — — — — — — — — — —— - ;
6 8362163100 BER ————— Cover Plate — ———————— — — — — 2
7 836216320A ##R —————— Cover Plate - ———————— — — — —. 2
8 8370355300 miE —————— Felt —— — — e 1
9 ZSG15044 Rk —————— Hinge Screw - ———————————~ 1
10 ZSG16007 Rk —————— Hinge Screw - - ————————— — - i
1 Z8B11093 R —————— Screw 11/64-40%43 —— — — — — — — —- 1
12 ZSB09007 Rk —————— Screw 9/64-40%75 — — — — —— — — — — 4
13 ZMB04018 PR —————— Scre M4 ——————— — — — — — — 16
14 ZSC11003 BReg —————— Screw 11/64-40%65— — — — — — — — — — 2
15 Z5L15004 PR —————— Nut 15/64-28 —— — — — —— — — — — — 1
16 ZSL16010 BRE —————= Nut 1/4-24 —— — ———— —— —— 1
17 WA060004 EEE ————— Washer — — — — — — — — — 4
18 ZMQ06002 R4 —————= Screw M6*1%23 — — — — — — — — — — — - 4



K. CS-8362 #%W&BM44 HOOK SADDLE MECHANISM COMPONENTS

22




K. CS—8362 LimERH{% HOOK SADDLE MECHANISM COMPONENTS

REF.No NOTE F {43758 EHhEB Name of Part ey E H
Part No. QTY Remarks
1 A7006-0A B —————— Bobbin ————————— — — — — — — 2
2 ZSA16010 R - Screw 1/4-40%4 —— — — ——— — — — — 4
3 C4025-0A #@em (/) ——— Spiral Gear (Small) —————————— 2
4 ZSA16020 Rtk —————— Screw 1/4-40%55 —————————— 2
o 8360185100 B () ———— HookAsm, ———— ———— — —— — —- 2
6 8362183604 %% (B) —— —— Hook Cover Asm, —— ——— — —— ——~ ”
7 8362183600 & (§88) ——— Hook CoverCom. —————— ——— —- 2)
8 8362188100 EE ————— Shaft Bushng ———————————— 2
9 YA020177 EEfs ————— Pin ———————— 0
10 8370183700  BEMR —— ——— Spring Plate — — — — — ——— — — — —— )
11 8363186000 B —————— Hook Saddle —— — — — — — —— — — — _ 2
12 8370186300  #&) () — ——— Hook Shaft (Lower) ————— ——— — =~ 2
13 8360186400  ##&h (L) ———— Hook Shaft (upper) ——— — ——— — — — 2
14 LG4014-0A Ei’% —————— Colley - ——M————— — — — — — — — - 4
15 ZSH16005 PR —————— Screw 1/4-40%45 — — —— —— — — — — 8
16 ZMC05002 Rk —————— Screw M5*%2) —— — — — — — — — — — — 2
17 8370186600  &Ei&kzs ————— Coupling ———————— — —— — — —. 2
18 8360186700 4 AIF ————— Openner Forked Connection —————— 2
19 83601 86800 q:ﬁ —————— Openner ——————————————— 2
20 8372187100 Eﬁﬁ —————— Bed Cover - —————— — — — — — — - i
21 ZMB03004 R - ————— Screw M3%6— — — — — — — — — — — — . 4
22 8370355200 HfF —f————— Felt ———————— . 4
23 XB400003 g —————— Felt ———— — - — . 2
24 8360186500 ﬁlt,\ ﬁ ————— Eccentric ———————— — — — — — — 2
25 ZSB09047 R —————— Screw 9/64-40%7 — — — — — — — — — — 2
26 ZMQ06002 Rk —————— Screw M6%20 — — — — — — — — — — — — 8
27 WA060004 TRE ————— Washer6 — ———————— — — — — — 8
28 ZSB11015 R - ————— Screw 11/64-40%7 —— — — — — — — — — 1
29 WAD59005 TEHE - ——— Washer — — — — — — — — — . __ 1
30 8360186904 RERlE ————— Adjusting Plate Com. ————————~— 2
31 ZMH04003 R - Screw M4*5 — —— — — — — — — — — — — 2
32 8360188000 ¥ —— Shaft Bushing - - - - ———————— 2



L. CS-8362 ##EH®WERHK UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS




L. CS—8362 #EREEHAZRI{Z UPPER THREAD TENSION REGULATER MECHANISM COMPONENTS

REF.No NOTE E{43E18 EHRIE Name of Part Yy B =
Part No. QTY Remarks

1 EJ1020-1A E#HEE LMK (]) — Thread Tension Regulator Asm. — — — — — 1

2 EJ1038-2A E®REBAOR ——— Mounting Plate Asm, ————— — ———- (1)
3 EJ1037-0A HER ————— Tension Releasing Plate ———————— (1)
4 A1036-0A FR#x @& — ——— Tension Releasing Spring —— —— — — — - (1
o Z5G09004 R —————— Hinge Screw —— ——— —— —— — ——~ (2)
6 A1033-0A BERfLE ———— Thread Guide Disk —————— —— — — 2)
7 A1031-0A BEFAERE ——— Thread Guide Disk ——— ——————— (2)
8 A1032-0A FHEE ———— Spring ———————————— —— . (2)
9 A1030-0A BERFLNE ——— Thread Guide Bracket —— — —— — — — — (2)
10 ZSG09005 R —————— Hinge Screw —— ——— ———— —— —— 2)
11 ZSL11007 IR —————— Nut 11/64-40 —— — —— — — — — — — — 2)
12 EJ1028-0A Ry ————— Tension Releasing Pin (small) ¢ 2¥12 ——- (1)
13 EJ1028-2A R ————— Tension Releasing Pin (small) ¢ 2x12 ——- (1)
14 EJ1021-0A B —————— Tension Spring ————————— — — — (2)
15 A1034-0A {REREREE — — — Tension Regulator Presser Disk ——— —— (2)
16 A1035-0A BRAlR ————— Tension Regulator Disk —————— —— (2)
17 ZSN16002 igg —————— Tension Thumb Nut 1/4-40 ——————. (2)
18 A1024-1A BEEMME — — —— Tension Controller Disk Set —— — — — —- (2)
19 EJ1027-1A g - Thread Take-up Spring ———————— (1)
20 EJ1026-2A AEIRME ——— TensionStud ——————— — — — — —- (1)
21 ZSB06003 Rk —————— Screw 3/32-56%12 ——— —— — — — — — (1)
22 ZSB09007 Rk —————— Screw 15/64-28%11 ————— ——— —- 1

23 G1041-0A ReEE R — Stopper ———————— ———— —— - 1

24 ZSB09005 Rk —————— Screw 9/64-40%5 — — — — — — — — — —. 1

25 ZSB11021 IR —————— Screw 11/64-40%55 — — — — — — — — — - 1

25



M. CS-8362 wHAMBM% OIL LUBRICATION MECHANISM COMPONENTS

26



M. CS—8362 ;#fH;8B8{% OIL LUBRICATION MACHANISM COMPONENTS

REF.No NOTE E kS EHLTE Name of Part Hg E
Part No. QTY _ Remarks
1 8370357005 HiR (BE) ———— OilWickAsm, ————————— ——— 1
2 XA300045 R —————— Oil Wick ¢)25%45 —— ————————- 1
3 XA300140 MR —————— Oil Wick ———————— — — —— — — - 1
4 XA300160 R —————— Oil Wick ¢3%160 —— — —————— —— 1
o EJ1366-0A ey - ————— Oil Reservoir — ——————— —— — — - 1
6 8370353300 PRE ——— — — Cap ———— — —— — i
7 8370355500 Mg —————— Felt — — ——— o :
8 XB316001 g ——— ——— Felt — — — — — e i
9 EJ4175-0A HBEEER ——— Holder —————————— — —— — — i
10 8370357105 MR () ———— Oil Wick Asm., —— —— ——— — —— — — 1
11 8370357205 R (B) —— —— Oil Wick Asm, ———— —— ———— —— 1
12 8370357305 Mg () ———— Oil Wick Asm, —— —— — — — — — — — — :
13 EJ6076-0A ZHHE —— —— OilReservor ——— ——————— ——— 1
14 ZMB04022 Rk —————— Screw M4x15 —— — — — — — — — — — — 2
15 ZSB11016 Rk —————— Screw 11/64-40%65 —— ——————— 1
16 EJ4172-0A MEETER ——— Holder —————————— —— — — — 2
17 Z5B09011 Rk —————— Screw 9/64-40%65 —— — ——— — — — — 1
18 ZSB09018 B - Screw 9/64-40%65 ——— — — — ———— 3
19 EJ1375-0A BEEES ——— Holder ——— —— — — — — — —— — — — 4
20 ZSB09011 IR —————— Screw 9/64-40%65 —— — —— — —— — — 4
21 8370353000  HE XK ——— Holder —— ————————— — — i
22 ZSB11011 B —————— Screw 11/64-40%8 — — — — — — — — — — 1
23 WA049003 TRE ————— Washer4f -\ ———————— — — — —- i
24 8370355600 g —— ———— Felt — — — — — — — — . :
25 XA300240 g —————— Oil Wick ¢2.5%240 —— — — — — — — — — 1
26 XB206003 W () ———— OilPipeCom. —————— — ————— 1
27 XA300150 R —————— Oil Wick ¢3%150 — — — — — — — — — — — 1
28 XA300430 M —————— Oil Wick ¢25%430 ——— —— — — — — — 1
29 XB110001 g ——————- Felt — — — — — — — ’
30 EJ1369-0A MR ———- FeltHolder————— — — — — — — — — — i

27



WSE#& KNEE LIFTER COMPONENTS

N. CS-8362

—
—




N. CS—8362 BI=E%

KNEE LIFTER COMPONENTS

REF.No NOTE E{45EHE EHEH Name of Part e & I
Part No. QTY _Remarks
1 8370341700  B#EIE —— —— Knee Lifter Crank (Rear) —— —————- 1
2 LG401 4-0A ii’% —————— Collef - —————————— — — — — — - 1
3 ZSH16005 Rfg —————— Screwl/4-40¥45 —— — — — — — — — — - 2
4 8370341609 s ————— Knee Lifter Crank (Rear) ———————- 1
5 ZMKO05017 wEH ————— Spring Hook — ————————— — — — i
6 L1312-0A ﬁ% —————— Spring ———————————————— i
7 ZMK05018 EEH ————— Spring Hook ~— ———————— — ——— 1
8 ZSD20007 B —————— Screw 5/16-18%16 ——— — — — ——— — 1
9 ZML06002 iRg —————— Nut M1 — — — — — — — — 1
10 ZMD06005 W - Screw MG*1*¥25—— — — — — — — — — — - i
11 8370341 100 @Eﬁﬁ ————— Stopper ——————————————— {
12 ZSB16011 Rk —————— Screwl/4-24%x25 —— — —— — — — — — — 1
13 4710340800 S —————- Splug ————————————— — 2
14 Z3G16013 Rk —————— Hinge Screw ————————— — — — - 1
15 AT034-0A e ————— Knee lifter crank - - ————————— 1
16 ZSD20007 Rk —————= Screw 5/16-18%16 —— —— — — — — — — 2
17 8370341900 BIREEE — — —— Knee LeverRod —————— —— — — — 1
18 AT7037-0A BMISK#f ———— Knee Guird —————————— — ——. 1
19 A7037-1A BMISEHFEEE ——— KneePlate ———— ————— — — — —. 1
20 A7036-0A BIEX% ———— Retaner —————————— — — — —. 1
21 ZSD15007 IR ———— Screw 15/64-28%14 — ————— — — —. 1
22 B7060-0A HF ———- Chain (517.6mm) —— — — — — — — — — — i
23 ZSG16005 IR —————— Screw 1/4-24%14 — — — — — — — — — . 1
24 EJ1301-0A BISHE®E ——— Twist Spring —————————— — —— i
25 8370341500  #IE#E — — —— Knee Lifting Lever ———— — — —— —— 1
26 8370343700 BEs ————— Stopper —— ——— — —— —— — — — —— 1
27 WA059002 AR ————— Washer45 — ——————— — — — — —. 2
28 ZsB11012 IR —————— Screw 11,/64-40%8— — — — — — — — — — 2

29



ACCESSORIES

M £ B4

0. CS-8362




O. CS—8362 Bfif4 ACCESSORIES

REF.No NOTE F{5EHE Fhal Name of Part e E i
Part No. QTY  Remarks
1 INDPX17-18 #t —————— Needle DP X 17-18 — —— ——————— 3
2 C7006-0A B ————— Bobbin ————————————— —— 4
3 4400911500 Bhix#B — ——— Vibration Preventing Rubber ——— ——— 2
4 AT012-1A mE () ———— Oiler —————————————— — — 1
o A7010-0A IRERE T (/) Screw Driver (small) ——— ——————- 1
6 A7010-1A wRikEeF () Screw Driver (middle) ————————— 1
7 A7010-2A PREGEF (X) Screw Driver (large) ——————— ——~- 1
8 J7050-1A B - Cotton Stand - ——————————— 1
9 AT040-0A M —— —— Bobbin Winder ———————————— 1
10 ZMT05001 RiFhk ————— Screwd5x20 ———— — —— — — — — — 2
11 WA059003 TRE ———— Washer6 — ———————— — — — — — 2
12 AT012-2A H#gE (K) ————0ilCan ——————————————— 1
13 8370912000 T ————— OilPan ————— ———— — — — — 1
14 A7012-0A HhE#E (/) ———— Oiller —————————— — — — — — — i
15 A7011-0A BE ————— Nail ——— — — — — — . 12
16 4400911700 ®Eps ———— Head Hinge - ———————————— 9
17 J7022-0B BHE ———— Rubber Hinge ———————————— 2
18 %01 8370335505 E#HE (B) Belt Cover Asm, — ——— — — — — — — — 1
19 8370335500 B#H#E ————=— BeltCover(C) ———————————— (1
20 4710335400 ARETHR — Direction Lave] ————— —— — — — — - (1)
21 >x01 8370335100 RHEE ———— Belt Cover(A) —\———————— — —— 1
22 %01 8370335200 RHEE ———— Belt Cover (B) — ————————— — - i
23 %01 8370335600 THER ————— Plate ~——————————————— - 2
24 ZMB04018 R ————— ScrewM4xy —— — — — — — — — — — — — 10
25 ZSB15010 Rk ————— Screw 15/64-28%10 —————————- 8
26 4400119005 MR ————— Head Rest — — — —— — — — — — — 1
27 301 8370912505 A DR | (ﬁ) Supporter Asm, — —————— ——— —- 1
28 8370912500 B R NS Supporter ——————— ——— — — — — (1)
29 ZSL15004 BRfE ————— Nut 15/64-28 ——— ————— — — — — (1)
30 8370910900 BgEE ———— Vinyl cover - — ———————— — — —- i
31 E7026-1B BBEE ———— Head Cushion—————————— — —— 9
32 TRB11 x13 mOwRFE ——— Spanner————————— — — — — — — 1
33 TRB12x 14 maOlRFE ——— Spanner—— —— — — — — — — — — — — — 1
34 TRB09 X 10 mORFE ——— Spannefr—— — ———— — — — — — — — — i
Note (;¥58) 3X01..... Optional part AT E S,

31



P. CS-8362

SHU ISR

GAUGE PARTS LIST

&t
GAUGE SIZE

|

&+
NEEDLE CLAMP

&

EJ1075-1A

gl

WALKING FOOT
BN
EJ1235-1A

PR

PRESSER FOOT

L

EJ1237-1A

g

THROAT PLATE

BES

3
\ @

EFE

FEED DOG

b

$tE Medium)

EY (Heavy)

1/8 (3. 2mm)

EJT075-04 1A

EJ1235-041A

EJ1237-041A

8350GA0032

8350GB0037

8350GB 10372

5/37 (4. Qmm)

EJ1075-051A

EJ17235-051A

EJ1237-051A

8350GA0040

8350GB0040

8350GB 1040

3/16 (4. 8mm)

EJ1075-061A

EJ17235-001A

EJ1237-061A

8350GA0048

8350GB0048

8350GB1048

1/4 (6. 4mm)

EJ1075-081A

EJ17235-081A

EJ1237-081A

8350GA0064

8350GB0064

8350GB1064

5/106 (8. Qmm)

EJ1075-101A

EJ1235-101A

EJ1237-101A

8350GA0080

8350GB0080

8350GB1080

3/8 (9. 5mm)

EJT1075-121A

EJ1235-121A

EJ1237-121A

8350GA0095

8350GB0095S

8350GB1095

1/7 (17. Tmm)

EJ1075-161A

EJ17235-161A

EJ1237-161A

8350GA0127

8350GB0127

8350GB1127

32




Q. CS—8362 FHaRinEESmEE

NUMERICAL PARTS—LIST (1./3)

e R HE FHRE H#E FHR H# FHham =

Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
4400119005 31 26 8370162600 21 3 8370912000 31 13 B4131-0A 5 27
4400164100 15 20 8370164005 15 18 8370912500 31 28 B4132-0A 5 25
4400190100 7 6 8370165100 15 4 8370912505 31 27 B4133-0A 5 28
4400911500 31 3 8370166000 15 13 8372187100 23 20 B4134-0A 5 23
4400911700 31 16 8370180100 17 3 8350GA0040 3 18 B4135-0A 5 26
4710113000 3 24 8370183700 23 10 8350GB0040 21 5 B4138-0A 5 21
4710335400 31 20 8370186300 23 12 836216320A 21 7 B7060-0A 29 22
4710340800 29 13 8370186600 23 17 A1024-1A 25 18 BB6000ZZ 5 39
5372166400 21 4 8370187505 5 20 A1030-0A 25 9 BB6203ZZNR 17 21
8360185100 23 5 8370270105 7 12 A1031-0A 25 7 BB6204ZZNR 5 14
8360186400 23 13 8370271000 9 13 A1032-0A 25 8 BNTA2616Z 17 14
8360186500 23 24 8370271100 9 15 A1033-0A 25 6 C1041-0A 25 23
8360186700 23 18 8370311605 3 12 A1034-0A 25 15 C1052-0A 3 29
8360186800 23 19 8370335100 31 21 A1035-0A 25 16 C1054-0A 3 25
8360186904 23 30 8370335200 31 22 A1036-0A 25 4 C1061-0A 7 5
8360188000 23 32 8370335500 31 19 A1062-0A 7 7 C1141-0B 3 40
8362162400 21 1 8370335505 31 18 A1077-0A 3 11 C1174-0A 15 41
8362163100 21 6 8370335600 31 23 A1107-0A 7 9 C1183-0A 13 3
8362183600 23 7 8370341100 13 19 A1130-0A 11 10 C1375-2A 9 18
8362183604 23 6 8370341100 29 11 A1131-1A 3 6 C4015-0A 17 4
8362188100 23 8 8370341500 29 25 A7006—-0A 23 1 C4025-0A 23 3
8363186000 23 11 8370341609 29 4 A7010-0A 31 5 C4026-0A 17 25
8370120100 5 9 8370341700 29 1 A7010-1A 31 6 C7006-0A 31 2
8370120800 5 1 8370341900 29 17 A7010-2A 31 7 E1158-0A 15 16
8370122300 5 17 8370343700 29 26 A7011-0A 31 15 E1171-2A 15 17
8370131000 5 19 8370353000 27 21 A7012-0A 31 14 E1172-2A 15 19
8370131504 5 36 8370353100 11 23 A7012-1A 31 4 E1173-2A 15 21
8370131505 5 35 8370353200 11 16 A7012-2A 31 12 E1174-2A 15 22
8370131700 5 38 8370353300 27 6 A7034-0A 29 15 E1291-0A 11 3
8370131704 5 37 8370355200 23 22 A7036—-0A 29 20 E1297-0A 11 8
8370143605 11 14 8370355300 21 8 A7037-0A 29 18 E1298-0A 11 12
8370143700 7 29 8370355500 27 7 A7037-1A 29 19 E7026-1B 31 31
8370145105 11 21 8370355600 27 24 A7040-0A 31 9 EJ1010-0A 3 31
8370160100 19 14 8370357005 27 1 B1274-0A 13 8 EJ1010-1A 3 27
8370160105 19 13 8370357105 27 10 B1275-0A 13 4 EJ1011-0A 3 37
8370160600 17 1 8370357205 27 11 B1283-0A 7 28 EJ1011-1A 3 4
8370160905 17 10 8370357305 27 12 B1321-0A 5 10 EJ1012-0A 3 7
8370162500 21 2 8370910900 31 30 B1321-0A 5 34 EJ1012-0A 3 20

33



34

Q. CS—8362 FHsRiGEEE HEER

NUMERICAL PARTS—LIST (2.73)

SR B# F R B# TSRS B# e LR H#

Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
EJ1014-0A 3 35 EJ1272-0A 13 10 EJ4051-0A 19 11 WAO049003 27 23
EJ1017-0A 3 33 EJ1273-0A 13 9 EJ4055-0A 19 19  WAO049006 11 28
EJ1020-1A 25 1 EJ1278-0A 11 27 EJ4060-0A 17 19 WA059002 7 27
EJ1021-0A 25 14 EJ1280-0A 7 32 EJ4061-0A 17 22  WA059002 29 27
EJ1026-2A 25 20 EJ1281-0A 7 31 EJ4115-0A 15 14 WAO059003 31 11
EJ1027-1A 25 19 EJ1282-0A 7 23 EJ4120-0A 17 9 WAO059005 23 29
EJ1028-0A 25 12 EJ1283-0A 11 18 EJ4121-0A 17 8 WAO060004 21 17
EJ1028-2A 25 13 EJ1284-0A 11 19 EJ4130-0B 5 32 WAO060004 23 27
EJ1037-0A 25 3 EJ1286-0A 11 15 EJ4136—0A 5 29 WAO069001 5 41
EJ1038-2A 25 2 EJ1287-0A 11 22 EJ4137-0A 5 22 WAO069003 19 16
EJ1043-0A 3 36 EJ1290-0A 11 1 EJ4150-0A 15 32 WA069011 11 7
EJ1051-0A 3 9 EJ1295-0A 11 S EJ4151-0A 17 17  WA100013 17 24
EJ1055-0A 3 13 EJ1300-0A 13 17 EJ4152-0A 15 34 WG000010 15 10
EJ1056-0A 3 14 EJ1301-0A 29 24  EJ4153-0A 15 35 WH206001 19 21
EJ1057-0A 3 15 EJ1320-0B 5 12 EJ4154-0A 15 30  WH209003 15 40
EJ1063-0A 3 2 EJ1331-0A 9 11 EJ4156—0A 15 29 WH212004 15 39
EJ1070-1A 7 19 EJ1332-0A 9 3 EJ4157-0A 15 26 XA300027 7 35
EJ1074-0A 7 17 EJ1333-0A 9 2 EJ4172-0A 27 16 XA300030 17 16
EJ1075-051A 7 21 EJ1334-0A 9 1 EJ4175-0A 27 9 XA300030 19 7
EJ1080-0A 7 11 EJ1337-0A 9 16 EJ6076—0A 27 13 XA300035 15 33
EJ1081-0A 7 15 EJ1341-0A 9 8 F1076-0A 7 22 XA300040 7 16
EJ1090-0A 7 13 EJ1343-0A 9 9 INDPX17-18 31 1 XA300045 27 2
EJ1091-0A 7 2 EJ1344-0A 9 S J7022-0B 31 17 XA300055 15 31
EJ1092-0A 7 26 EJ1366-0A 27 5 J7050-1A 31 8 XA300065 7 10
EJ1101-0A 5 6 EJ1369-0A 27 30 L1312-0A 29 6 XA300080 7 1
EJ1103-0A 5 15 EJ1375-0A 27 19 LG4014-0A 23 14 XA300085 9 17
EJ1150-0A 15 1 EJ4012-0A 17 6 LG4014-0A 29 2 XA300130 11 24
EJ1155-0A 195 5 EJ4013-1A 17 18  OPOQ0100A 15 25 XA300140 11 17
EJ1160-0A 15 11 EJ4016-0A 17 12 RB200250 11 11 XA300140 27 3
EJ1161-0A 15 6 EJ4017-0A 17 13 RB200260 17 15  XA300150 27 27
EJ1163-0A 15 7 EJ4018-0A 19 8 RE000050 17 7 XA300160 27 4
EJ1166—-0A 15 12 EJ4040-0A 19 20 RE000060 19 5 XA300200 7 24
EJ1170-0A 15 24 EJ4041-0A 19 26 S1013-0B 3 22 XA300240 27 25
EJ1180-0A 13 12 EJ4044-0A 19 1 S1014-0B 3 1 XA300430 27 28
EJ1200-0A 13 6 EJ4045-0A 19 10 TRB09x 10 31 34  XB110001 27 29
EJ1208-0A 13 1 EJ4046-0A 19 24  TRB11x13 31 32 XB118001 5 8
EJ1235-051A 13 14 EJ4047-0A 19 6 TRB12X%x 14 31 33 XB206003 27 26
EJ1237-051A 7 33 EJ4048-0A 19 4 WA045003 3 38 XB304001 17 2



Q. CS—8362 FhiH 8 EEIER

NUMERICAL PARTS—LIST (3./3)

FHRE B FHR5 B¥ FHRE B¥ EHamE B
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
XB312002 19 18 ZSA16020 23 4 ZSB11016 27 15 ZSC11007 3 19
XB316001 27 8 ZSA16021 17 5 ZSB11017 13 2 ZSD11001 7 25
XB400003 23 23 ZSA16025 17 20 ZSB11021 25 25 ZSD15002 19 15
YA020177 23 9 ZSA16033 5 42 ZSB11026 11 26 ZSD15007 5 40
YB040025 9 4 ZSA16033 9 7 ZSB11028 15 36 ZSD15007 29 21
YCO010010 5 24 ZSA16033 9 10 ZSB11029 19 12 ZSD16007 11 6
YDO050018 3 23 ZSA16033 19 27 ZSB11041 3 10 ZSD20007 29 8
ZMB03004 23 21 ZSA16034 5 7 ZSB11069 11 20 ZSD20007 29 16
ZMB04018 21 13 ZSA16034 13 13 ZSB11083 13 11 ZSG08003 3 16
ZMB04018 31 24 ZSB06003 25 21 ZSB11093 21 11 ZSG09004 25 5
ZMB04022 27 14 ZSB08010 19 17 ZSB12015 19 9 ZSG09005 25 10
ZMC05002 23 16 ZSB09005 25 24 ZSB12017 15 23 Z5G15044 21 9
ZMD06005 29 10 ZSB09007 21 12 ZSB15004 5 30 ZSG16003 13 18
ZMG06003 11 9 ZSB09007 25 22 ZSB15006 5 11 ZSG16005 29 23
ZMQG06013 19 22 ZSB09011 3 17 ZSB15006 5 16 Z5G16007 21 10
ZMH04003 23 31 ZSB09011 27 17 ZSB15006 5 31 ZSG16013 29 14
ZMKO05017 29 5 ZSB09011 27 20 ZSB15006 15 2 ZS5G16018 11 25
ZMKO05018 29 7 ZSB09018 9 19 ZSB15006 15 37 ZSH15002 17 28
ZML06001 11 4 ZSB09018 27 18 ZSB15006 15 38 ZSH15006 17 11
ZML06002 29 9 ZSB09027 7 20 ZSB15009 15 8 ZSH16005 23 15
ZML0O6005 19 23 ZSB09028 13 15 ZSB15010 31 25 ZSH16005 29 3
ZMQ06002 21 18 ZSB09032 7 18 ZSB15026 5 18 ZSK11036 13 7
ZMQ06002 23 26 ZSB09047 23 25 ZSB15037 15 3 ZSK16017 13 16
ZMTO05001 31 10 ZSB10002 13 5 ZSB15041 5 13 ZSL11007 25 11
ZSA11005 9 6 ZSB11009 7 34 ZSB16004 9 12 ZSL.15004 21 15
ZSA15010 7 8 ZSB11010 7 30 ZSB16004 19 3 ZSL.15004 31 29
ZSA15017 5 3 ZSB11011 15 15 ZSB16004 19 25 ZSL.16010 21 16
ZSA15017 7 4 ZSB11011 27 22 ZSB16011 13 20 ZSL.20004 9 14
ZSA15019 5 2 ZSB11012 3 3 ZSB16011 29 12 ZSN16002 25 17
ZSA15021 5 33 ZSB11012 3 5 ZSB18001 5 5

ZSA15025 15 27 ZSB11012 3 8 ZSB18002 5 4

ZSA15025 15 28 ZSB11012 3 21 ZSB20009 7 3

ZSA15028 11 2 ZSB11012 3 28 ZSC06005 7 14

ZSA16010 17 26 ZSB11012 3 32 ZSC09006 17 23

ZSA16010 19 2 ZSB11012 3 39 ZSC09009 3 26

ZSA16010 23 2 25811012 29 28 ZSC09021 3 30

ZSA16011 11 13 ZSB11014 15 9 ZSC09021 3 34

ZSA16020 17 27 ZSB11015 23 28 ZSC11003 21 14

35



£it2 GOLDEN WHEEL
CHEE SIANG INDUSTRIAL CO.,LTD.

No0.32 Wu Chuan 7th Road, Wu Ku Industrial Area,
Wu Ku Hsiang 24248, Taipei Hsien, Taiwan.
Tel:886-2-22999518 Fax:886-2-22999519

No.8362000
¥ Appear and specification listed in this instruction manual are subjected to change without notice.
P This parts list is edited and printed in accordance with the product specifications as of May 2008. 2008.05 Printed in Taiwan



	img001
	img002
	img003
	img004
	img005
	img006
	img007
	img008
	img009
	img010
	img011
	img012
	img013
	img014
	img015
	img016
	img017
	img018
	img019
	img020
	img021
	img022
	img023
	img024
	img025
	img026
	img027
	img028
	img029
	img030
	img031
	img032
	img033
	img034
	img035
	img036
	img037
	img038



